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LLOYD’S REGISTER OF SHIPPING

UNITED wiTH THE BRITISH CORPORATION REGISTER

Port. Copenhagen

CPN. 1ST ENTRY REPORT NO. i8 12 1.,

This is to Certify that

the undersigned Surveyor to this Society did at the request of
Messre. A/8 Motorfabriken Bukh, Kalundborg attend at thelr worke
and at gtatsprgvesnstalien, Copenhagen on the 19th of May 1954
end subsequently for the purpose of inspecting and testing

25 off 1 throw solid forged crank shofts

i ptated to be intended for stock of Messrse Hotorfabriken Buidl,
Kalundborge

when forged teet pleces of the crenk ghaft have been gubjected to
tensile and pend tests and the resulis found to be a8 followsi~

Ultimate tensile strenght 71,5 kg M-

Elongation on 50 mm 30 %
; Bend test 180 good
el Weight each 18,8 kge
Dismeter 60 mme

kg 4w (54 * .».‘n,(‘

Lloyds CPN noe 1265 Kl 15=3=56e \/5/ %
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his Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that:—

«“While the Committees of the Society use their best endeavours to ensure that the functions of the Society are properly

Y ixecuted, it is to be understood that neither the Society nor any Member of any of its Committees is under any circumstances

" whatever to be held responsible for any inaceuracy in any report or certificate igsued by the Society or its Surveyors, or in any

06 (oL aentry in the Register Book or other publication of the Society, Or for any error of judgment, default or negligence;of any of
‘ 'i; its Committees or any Member thereof, or the Surveyors, or other Officers or Agents of the Society.” g

(Rpt. 10.) 100m,1,56. (MADE AND PRINTED IN ENGLAND.)
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